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Louth: Antimicrobial Guidelines - Louth Hospitals: Antimicrobial Guidelines: Other Infections in

Pregnancy

Indication

Obstetrics - Bacterial Tonsillitis 18,21

First Line Antimicrobials

Phenoxymethylpenicillin 666mg QDS PO

Penicillin Allergy Alternatives

First trimester: Erythromycin 500mg QDS PO

Second and third trimester: Clarithromycin 500mg BD PO

Comments

The majority of sore throats are viral; most patients do not benefit from antibiotics.

Duration

10 days

Indication

Obstetrics - Influenza (Flu) 18,21,30

First Line Antimicrobials

Oseltamivir 75mg BD

Comments

• Pregnant women are at increased risk of severe and complicated influenza, including associated hospitalisation and death, compared to non-pregnant

women of reproductive age

• Monitor women carefully for signs of bacterial super-infection (e.g. Group A Streptococcus)

• Please see https://www.hpsc.ie/a-z/respiratory/influenza/seasonalinfluenza/guidance/ for further information and national guidance on the management

of influenza in pregnant patients

• Pregnant and post-partum contacts in hospital should be given oseltamivir prophylaxis

Duration

5 days

Indication

Obstetrics - Meningitis 18,31

First Line Antimicrobials

Cef-TRI-axone 2g BD IV

AND

Vancomycin 25mg/kg loading dose (max 2g), followed by 15mg/kg BD IV

AND

Amoxicillin 2g 4 hourly IV

Penicillin Allergy Alternatives

Meropenem 2g TDS IV

AND

Vancomycin  25mg/kg loading dose (max 2g), followed by 15mg/kg BD IV

NB. Use meropenem with great caution and close clinical monitoring if history of immediate-onset or severe penicillin hypersensitivity –

approximately 1% risk of immediate-onset hypersensitivity to meropenem in patients with history of immediate-onset penicillin hypersensitivity. 9-12

NB. Contact Consultant Microbiologist for advice and if alternative antimicrobial choice required.

Comments

Microbiological Investigations:

• Blood cultures

• EDTA blood sample for PCR

• CSF

• Throat swab to detect carriage of N. meningitidis

Duration

Duration depends on causative organism:

• Neisseria meningitidis : Minimum 7 days

• Haemophilus influenzae : Minimum 10 days

• Streptococcus pneumoniae : Minimum 14 days

• Listeria spp.: Minimum 21 days
IndicationObstetrics - Meningococcal Prophylaxis 18,31Please refer to:•" Meningococcal Prophylaxis for Contacts " section of antimicrobial guidelines•HPSC Guidelines for the Early Clinical and Public Health Management of Bacterial Meningitis 2012, revised 2016, availablefrom www.hpsc.ie for indications for meningococcal prophylaxis.IndicationObstetrics - Peripheral Vascular Catheter (PVC) InfectionFirst Line AntimicrobialsFlucloxacillin 2g QDS IVIf history of MRSA colonisation,SUBSTITUTE Vancomycin 25mg/kg loadingdose (max 2g), followed by 15mg/kg BD IVN.B. Adjust dose if renal impairment, troughlevel monitoring required, click on link abovefor calculator and guideline.NON-immediate-onset and NON-severe PenicillinHypersensitivityCef-AZ-olin 2g TDS IVIf history of MRSA colonisation,SUBSTITUTE Vancomycin 25mg/kg loadingdose (max 2g), followed by 15mg/kg BD IVN.B. Adjust dose if renal impairment, troughlevel monitoring required, click on link abovefor calculator and guideline.IMMEDIATE-onset or SEVERE Penicillin HypersensitivityClindamycin 450mg QDS PO or 600mg QDS IV(excellent oral bioavailability)If history of MRSA colonisation, SUBSTITUTEVancomycin 25mg/kg loading dose (max 2g),followed by 15mg/kg BD IVN.B. Adjust dose if renal impairment, troughlevel monitoring required, click on link abovefor calculator and guideline.CommentsREMOVE THE INFECTED PVCIMMEDIATELY.PVCs are a portal of entry for Staph.aureus .  PVC infections can manifestas local phlebitis or bloodstreaminfections.  The risk of PVC infectionmay be reduced by:•Insertion with care and strictattention to standard precautions•Daily review of ongoing need forPVC and removal as soon as nolonger required.Microbiological Investigations:•Blood cultures if systemically unwell•Swab pus or exudate from PVC exitsite•N.B . Check for history of MRSAinfection or colonisation – thismay influence choice of empiricagent.Duration of TreatmentIf blood cultures positive for S. aureus :•14 DAYS MINIMUM IV COURSE fromthe date of first negative set of bloodcultures and absence of deep-seatedinfection (e.g. endocarditis) on furtherinvestigation. Always discuss withClinical Microbiology team.If phlebitis with sterile blood cultures:•Review at 5 days•Review empiric antimicrobial therapy inconjunction with C&S after 48 hours &consider IV to PO switch.IndicationObstetrics - Respiratory Tract Infections – Outpatient Treatment 18,21First Line AntimicrobialsAmoxicillin 500mg TDS POPenicillin Allergy Alternatives1st trimester : Erythromycin 500mg QDS PO2nd and 3rd trimester : Clarithromycin 500mg BD PODuration7 daysIndicationObstetrics - Respiratory Tract Infections – Inpatient Treatment 18,21First Line AntimicrobialsCo-amoxiclav 1.2g TDS IVAND1st trimester: Erythromycin 500mg QDSPO2nd and 3rd trimester: Clarithromycin500mg BD POPenicillin Allergy AlternativesDELAYED-onset PenicillinHypersensitivityCef-UR-oxime 1.5g QDS IVAND1st trimester: Erythromycin 500mg QDSPO2nd and 3rd trimester: Clarithromycin500mg BD POIMMEDIATE-onset or SEVEREPenicillin HypersensitivityVancomycin 15mg/kg BD IVAND1st trimester: Erythromycin 500mg QDSPO2nd and 3rd trimester: Clarithromycin500mg BD POComments•Consider adding oseltamivir during theinfluenza season if the patient has clinical signsor symptoms suggestive of influenzaMicrobiological Investigations:•Blood cultures if pyrexial•Sputum for C&S•Pneumococcal and legionella urinaryantigens•If viral aetiology suspected, send nose andthroat viral swabs (in red-top tubecontaining viral transport medium) forinfluenza and SARS-CoV-2 PCR.•Rule out TB if suspectedDuration7 – 10 daysIndicationObstetrics - Varicella Zoster Virus (VZV) – Post Exposure Prophylaxis during PregnancyFirst Line ProphylaxisSee Irish Immunisation Guidelines, Varicella chapter, 2022IndicationObstetrics - Vulvovaginal Candidiasis – Uncomplicated 8,18,21, 32First Line AntimicrobialsClotrimazole 200mg vaginal pessary at night for 6 nightsClotrimazole cream may also be used topically 2 to 3 times dailyCommentsPlease discuss with Consultant Microbiologist if patient has PPROM.
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